INSTALLATION:

1. ATTACH THE L-BRACKET TO (2) NUTS IN
TRACK USING (2) 1/4-20 X 3/4" LONG HEX
HEAD SCREWS, LOCK WASHERS, AND
FLAT WASHERS. NOTE THAT L-BRACKET
MAY BE ATTACHED TO OFFSET EITHER —
OUTBOARD OR INBOARD, AND CAN SEAT
DIRECTLY ON THE EXTRUSION IF
MOUNTED INBOARD.

2. ADJUST HEIGHT OF MOUNT TO DESIRED

3. IFITIS DETERMINED THAT EXTRA
STABILITY IS NEEDED AFTER

POSITION AND TIGHTEN. ! (

G
POSITIONING, FIRST ENSURE THAT THE L- ==

BRACKET IS LOW ENOUGH THAT THE
BOTTOM OF THE SLOTS ARE BELOW THE
EXTRUSION. MARK THE LOCATION OF THE
THE BOTTOM OF THE SLOTS AND DRILL
INTO THE SIDE PANEL. SECURE USING (2)
1/4-20X 1" LONG HEX HEAD SCREWS,
LOCK WASHERS, FLAT WASHERS, AND
FLANGED NUTS (NOT PROVIDED).

LINE | QTY. | PART NUMBER DESCRIPTION
1 1 10-011295 BRKT, SIDE MOUNT PIVOT ARM CAST
2 2 GSM30005 NUT 1/4-20 HEX BLK, ZINC, GRD 5
3 2 GSM31005 WASHER, 1/4 FLAT ZP, BLACK
4 2 GSM31026 WASHER 1/4 LOCK ZP BLK
5 2 GSM33001 SCREW 1/4-20 x 3/4" HHCS ZP BLK

—2X

1/4-20 X 3/4" HEX HEAD SCREW
1/4" LOCK WASHER

1/4" FLAT WASHER

1/4-20 NUT (IN CONSOLE TRACK)

OPTIONAL:

== Q:’ 2X
= 1/4-20 X 1" HEX HEAD SCREW
1/4" LOCK WASHER
1/4" FLAT WASHER
1/4-20 FLANGED NUT (INSIDE CONSOLE)

INBOARD MOUNTING

75 JACKSONVILLE RD,

H$15 H AVlS’ IN C . WARMINSTER, PA. 18974

1-800-524-9900

INSTRUCTIONS, L-BRACKET

TITLE:

DO NOT SCALE DRAWING

SZE | DWG. NO. REV
A | C-LDM-0003-INST 7-21

WEIGHT (LB): 4.38 [ scalE: 1.4 [sHeeT1 OF 1




	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


